

NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17051

No. T5/922/2021-22/RNK-TVPM

NO:17051 Date:17.08.2023

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compresive strength.

Project:-

Pile cap phase - 2

Amount:944/-	Invoice No. 3984	Invoice Date: 17.08.2023

To Mr.Jose Architect,

Thakaraparambu site.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M_{25}	10.08.2023	560	24.89
2	M ₂₅	10.08.2023	500	22.22

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

THE NAME OF STREET OF STRE

Office Seal Regional Engineer



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17052

Date:17.08.2023

No. T5/922/2021-22/RNK-TVPM

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compresive strength.

Site ID:

KLML 9041

Amount:1416/-	Invoice No. 3986	Invoice Date: 17.08.2023

To M/S Reliance Jio

Geethanjali

Building.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M_{20}	04.08.2023	460	20.44
2	M_{20}	04.08.2023	470	20.89
3	M ₂₀	04.08.2023	440	19.56

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

Office Seal Regional Engineer



NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17053

No. T5/922/2021-22/RNK-TVPM

Date:17.08.2023

Ref:- Your request letter No.QA/SFS/008/59 dtd.17.08.2023

Testing of: 3 no's of concrete cube supplied for testing compresive strength.

Project:-

SFS Amber Blue Block - Seventh floor column.

Amount:1416/- Invoice No. 3989 Invoice Date: 17.08.2023

To M/Sskyline Foundation and Structures(P) Ltd

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M_{45}	10.08.2023	900	40.00
2	M_{45}	10.08.2023	880	39.11
3	M_{45}	10.08.2023	900	40.00

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

Regional Engineer

Ithing frame

Office Seal



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17054

No. T5/922/2021-22/RNK-TVPM

Date:17.08.2023

Ref:- Your request letter dtd.17.08.2023.

Testing of: 3 no's of concrete cube supplied for testing compresive strength.

Project:-

Ramachandran Commercial Project at Thirumala.

Amount:1416/- Invoice No. 3990 Invoice Date: 17.08.2023

To M/S Prime Bricks

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
F-S	M_{30}	20.07.2023	800	35.56
F-S	M_{30}	20.07.2023	880	39.11
F-S	M_{30}	20.07.2023	900	40.00

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

HENDRY PERMITTHING THE PROPERTY OF THE PROPERT

Office Seal

Regional Engineer